
Архангельск   (8182)63-90-72   

Астана   (7172)727-132   

Астрахань   (8512)99-46-04   

Барнаул   (3852)73-04-60   

Белгород   (4722)40-23-64   

Брянск   (4832)59-03-52   

Владивосток   (423)249-28-31   

Волгоград   (844)278-03-48   

Вологда   (8172)26-41-59   

Воронеж   (473)204-51-73   

Екатеринбург   (343)384-55-89  

Иваново   (4932)77-34-06   

Ижевск   (3412)26-03-58  

Иркутск   (395)279-98-46 

Казань   (843)206-01-48   

Калининград   (4012)72-03-81   

Калуга   (4842)92-23-67   

Кемерово   (3842)65-04-62   

Киров   (8332)68-02-04   

Краснодар   (861)203-40-90   

Красноярск   (391)204-63-61   

Курск   (4712)77-13-04   

Липецк   (4742)52-20-81 

Киргизия  (996)312-96-26-47 

Магнитогорск   (3519)55-03-13   

Москва   (495)268-04-70   

Мурманск   (8152)59-64-93   

Набережные Челны  (8552)20-53-41   

Нижний Новгород  (831)429-08-12   

Новокузнецк  (3843)20-46-81   

Новосибирск   (383)227-86-73   

Омск   (3812)21-46-40   

Орел   (4862)44-53-42   

Оренбург   (3532)37-68-04   

Пенза   (8412)22-31-16 

Казахстан  (772)734-952-31 

Пермь   (342)205-81-47   

Ростов-на-Дону   (863)308-18-15   

Рязань   (4912)46-61-64   

Самара  (846)206-03-16   

Санкт-Петербург   (812)309-46-40   

Саратов   (845)249-38-78   

Севастополь   (8692)22-31-93   

Симферополь   (3652)67-13-56   

Смоленск   (4812)29-41-54   

Сочи   (862)225-72-31   

Ставрополь   (8652)20-65-13   

Таджикистан  (992)427-82-92-69 

Сургут   (3462)77-98-35   

Тверь   (4822)63-31-35   

Томск   (3822)98-41-53   

Тула   (4872)74-02-29   

Тюмень   (3452)66-21-18   

Ульяновск   (8422)24-23-59   

Уфа   (347)229-48-12   

Хабаровск   (4212)92-98-04   

Челябинск   (351)202-03-61   

Череповец   (8202)49-02-64   

Ярославль   (4852)69-52-93   

http://sunflower.nt-rt.ru  ||  srw@nt-rt.ru 

ЗАПЧАСТИ НА ДИСКОВЫЕ БОРОНЫ 
SUNFLOWER-1434, SUNFLOWER-1435, SUNFLOWER-1544  

ОПИСАНИЕ 



Sunflower Manufacturing

Center Attachment Subframe Assembly

Item Number Part Number Description

1 6283R A TTA C H M EN T SUBFRAM E, 111 1/2" (30’, 3 3 ’ & 3 6 ’)
2 669-1 LOCK N U T, 5/8" HEX NYLON INSERT, GR 5, Z/P
3 6102 U-BOLT, 5 /8"-11 X 5 1/2" X 5 11/16" W, GR 5, Z/P
4 6185R ATTA C HM EN T SUBFRAM E, 67 1/2" CEN TER (2 Г , 2 3 ’, 2 6 ’ & 2 9 ’)

April 21, 2003 1434 Attachment Manual 997652 4 0



Sunflower Manufacturing

Wing Attachment Subframe Assembly

41 1434 Attachment Manual 997652 April 21, 2003

04
83

2



Sunflower Manufacturing

Wing Attachment Subframe Assembly

Item Number Part Number Description

1 62B4R A TTA C H M EN T SUBFRAM E, 54 1/8" (36 ’)
2 2815 U-BOLT, 5/8"-l 1 X 4 1/2" X 5 11/16" W, GR 5, Z/P
3 669-1 LOCK N U T, 5/8" HEX NYLON INSERT, GR 5, Z/P
4 6285R TOOL BAR, 50" (36 ’)
5 6183R A TTA C H M EN T SUBFRAM E, 22 1/2" (2 Г , 2 3 ’ & 3 6 ’)
6 1951 HEX BOLT, 3 /4 " -10 X 9 1/2", GR 5, Z/P
7 6189R CLAM P PLATE
8 1040 LOCK W A SH ER, 3/4" SPLIT TY PE M ED, Z/P
9 106 HEX NUT, 3 /4"-10 FULL, G R 5, Z/P
10 6187R A TTA C H M EN T SUBFRAM E, 54 1/2" (26 ’ & 3 0 ’ SHO W N)

6188R A TTA C H M EN T SUBFRAM E, 67 1/2" (29 ’ & 3 3 ’)
11 6102 U-BOLT, 5 /8"-11 X 5 1/2" X 5 1 1/16" W, GR 5, Z/P
12 6186R A TTA C H M EN T SUBFRAM E, 50 1/2" (2 Г  & 2 3 ’)

April 21, 2003 1434 Attachment Manual 997652 42



Sunflower Manufacturing

3-Row Spike Drag Assembly

43 1434 Attachment Manual 997652 April 21, 2003



Sunflower Manufacturing

3-Row Spike Drag Assembly

Item Number Part Number Description

1 2815 U-BOLT, 5 /8"-11 X 4 1/2" X 5 11/16" W, G R 5, Z/P
2 669-1 LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
3 6334R EXTENSION, SPIKE DRAG
4 670 HEX BOLT, 5 /8"-11 X 2", GR 5, Z/P
5 3974 SPIKE TOOTH ARM , 3-ROW
6 3567 LOCK NUT, 3 /8"-16 HEX NYLON INSERT, G R 2, Z/P
7 3984 HEX BOLT, 3 /8 " -16 X 1 1/4", GR 5, Z/P
8 1823 HEX BOLT, 1/2"-13 X 1 1/4", GR 5, Z/P
9 2096 LOCK N U T, 1/2"-13 HEX NYLON INSERT, G R 8, Z/P
10 3985 C A R RIAG E BOLT, 5 /8"-11 X 3" GR 5, Z/P SPECIAL
11 3979 DO UBLE BAR BRACKET
12 3977 BAR BRA CK ET
13 3966 SPIKE TOOTH BAR, 3 1/2' (5 TOOTH)

3967 SPIKE TOOTH BAR, 5’ (7 TOOTH)
3968 SPIKE TOOTH BAR, 6 1/2' (9 TOOTH)
3969 SPIKE TOOTH BAR, 8' (11 TOOTH)
3970 SPIKE TOOTH BAR, 9 1/2', (13 TOOTH)
5954B SPIKE TOOTH BAR, 8 3/4' (12 TOOTH )
5955B SPIKE TOOTH BAR, 10 1/4' (14 TOOTH)

14 3895 SPIKE TO O TH , 3/4“ X 11"
15 3894 TR I-B EN D  BOLT, 3 /8"-16 X 1 1/2", Z/P
16 3976 LINK, O FFSET
17 4738 HEX BOLT, 3 /8"-16 X 2 3/4", G R 5, Z/P
18 3983 CHAIN, 5/16" PRO OF, 25 LINKS
19 2045 HEX BO LT, 1/2"-13 X 1 3/4", GR5, Z/P
20 112 HEX BOLT, 1/2"-13 X 2 1/2", GR 5, Z/P
21 5531 CHAIN, 7/0 SIDE 12 LINKS
22 3964 SPIKE TOOTH EXTENSION, 18" (2 TOOTH)
23 7013B U-CLIP

April 21, 2003 1434 Attachment Manual 997652 4 4



Sunflower Manufacturing

Rear Jack Assembly

45 1434 Attachment Manual 997652 April 21, 2003



Sunflower Manufacturing

Rear Jack Assembly

Item Number Part Number Description

1 3353 JACK A DAPTER PLATE
2 669-1 LOCK NUT, 5/8" HEX NYLON INSERT, GR 5, Z/P
3 2815 U-BOLT, 5 /8"-11 X 4 1/2" X 5 11/16" W, GR 5, Z/P
4 2867 PIN CLIP, l/2"-5/8" SHAFT, .120" DIA, 2" L
5 2094 PIN, 3/4" X 4 1/2" (4"), Z/P
6 9777 LONG TO N G U E JACK, SQ W /TUBE M O U NT
7 3371 HEX BOLT, 1/2"-13 X 4", GR 5, Z/P
8 2096 LOCK NUT, 1/2"-13 HEX NYLON INSERT, G R 8, Z/P
9 3355R JACK BRACKET
10 3354R JA C K T U B E

3352 REAR JA CK  M O UNT A SSEM BLY , LESS U-BOLTS & JACK

April 21. 2003 1434 Attachment Manual 997652 4  6



S unflow er M a n u fa c tu rin g

Numerical Part Number Index

PARTNO. PAGE PARTNO. PAGE

1040 16,40 3983 42
106 16,40 3984 42
112 42 3985 42
140 18 4738 18,20,42
1507 20 5531 42
156 18 5715 18,20
175 18,20 5 7 2 1R 18
178 18,20 5722 20
1823 42 5723R 18,20
1951 16,40 5724R 18,20
2045 42 5725R 18
2094 22,44 5726R 18
2096 18,20,22,42,44 5727R 20
2097 18,20 5728R 18
2557 18 5729R 18,20
2815 16,22,40,42,44 5730 18,20
2867 22,44 5731 20
3065 20 5732R 18,20
317 18,20 5733 18
3352 22,44 5746R 20
3353 22,44 5889R 18
3354R 22,44 5890R 20
3355R 22,44 5954B 42
3371 18,20,22,44 5955B 42
3557 18,20 6102 14,16,38,40
3566 18,20 6175R 18
3567 18,20,42 6183R 16,40
3609 18,20 6185R 14,38
3610 20 6186R 16,40
3611 20 6187R 16,40
3612 20 6188R 16,40
3621 18,20 6189R 16,40
3628 18 6283R 14,38
3629 20 6284R 16,40
3635 20 6285R 16,40
3859 20 6334R 42
3894 42 669-1 14,16,18,20,22,38,40,
3895 42 42,44

3917 18 670 42
3962 18,20 7013B 42
3964 42 7018R 18
3966 42 7907R 18,20
3967 42 7908R 18,20
3968 42 9777 22,44
3969 42 H
3970 42 HEN 18,20
3974 42
3976 42
3977 42
3979 42

PARTNO. PAGE

47 1434 Attachment Manual 997652 April 21, 2003



__________ TABLE OF CONTENTS________
P A R T S  SE C TIO N

CENTER FRAME ASS EM BLY. ..............................................................................P1 - P3
REAR STABILIZER ASSEM BLY........................................................................... P 4 -P 5
TONGUE A S S E M B LY . ..........................................................................................P 6 -P 9
WING FRAME ASSEMBLY. ...................................................................................P10-P11
TANDEM LIFT AXLE A S S E M B LY . ......................................................................P12-P13
EIGHT BOLT HUB ASSEMBLY.............................................................................. P14-P15
GAUGE WHEEL ASSEMBLY..................................................................................P16-P17
RIGID SCRAPER ASSEMBLY-C-FLEX M O U N T E D . ...................................... P18-P21
RIGID SCRAPER A SS EM B LY...............................................................................P22-P23
DISC GANG ASSEMBLY........................................................................................ P24-P25
TRUNNION BEARING REPLACEMENT PARTS.................................................P26 -P27
STANDARD SELF LEVELER ASSEM BLY...........................................................P28 -P30
HYDRAULIC SELF LEVELER ASSEMBLY (O P T IO N A L). .............................. P31
HYDRAULICS FOR HYDRAULIC SELF L E V E L E R ...........................................P32-P34
SAFETY AND IDENTIFICATION DECALS...........................................................P35 -P37
HYDRAULIC LIFT S Y S T E M ..................................................................................P38-P39
HYDRAULIC FOLD SYSTEM. .................................................................................P40-P41
REMOTE DEPTH C ONTROL ASSEMBLY. ..........................................................P42

3%” x 8" C ROSS SLAVE CYLINDER. .............................................................P43
4" x 30" CROSS C Y LIN D E R . ..........................................................................P44
4 / /  x 16" CROSS SLAVE CYLINDER (VER. 1 ) ...........................................P45
4%” x 16" C ROSS SLAVE C YLINDER (VER. 2 ) ...........................................P46
4 #  x 16" MASTER CYLINDER WITH STROKE C ONTROL (VER. 1). . . P47 
4 #  x 16" MASTER CYLINDER WITH STROKE CONTROL (VER. 2). . . P48 3 "x  
8" C ROSS CYLINDER......................................................................................P49
REAR TOW HITCH ASSEMBLIES (OPTIONAL). .........................................P50
NUMERICAL IN D E X . .......................................................................................P51-P55

0 2 /0 0



CENTER FRAME ASSEMBLY

VIEW A

VIEW В



CENTER FRAME ASSEMBLY
ITEM PART NO. DESCRIPTION

1 6169B 1 1/2” x 11 1/2” HINGE BOLT
2085 1 1/2” LOCK WASHER
2079 1 1/2” JAM NUT

2 6286 MACHINE BUSHING, 2 1/8” I.D. x 3 1/8” O.D., 10 GA.
3 6046 HINGE BUSHING, 8 3/8”
4 2098-1 GREASE ZERK, 1/8” NPTF, 5/8” L.
5 6886B 42’ & 45’ LEFT CENTER FRONT GANG BAR
6 6863R LEFT CENTER FRAME
7 6575 3/8” x 31 /2 ” BALL LOCK PIN
8 6923R TONGUE ADJUSTMENT WRENCH
9 3750 OPERATOR’S MANUAL TUBE

3765 HOSE CLAMP, 3 1/2”
10 FK150074 1" x 3" HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

11 6903R CENTER LOCK CYLINDER MOUNT
12 5339 1" x 4 1/16” PIN

3164 5/16” x 2" ROLL PIN
13 6913 5/8” x 7 1/2” x 6 5/8” W. U-BOLT

669-1 5/8” LOCK NUT
14 6931R LEFT WING STABILIZER
15 6305 3/4” x 2" HEX BOLT, GR. 8

1040 3/4” LOCK WASHER
106 3/4” HEX NUT

16 6912 3/4” x 7 3/4” x 7 3/4” L-BOLT
893 3/4” FLAT WASHER
1040 3/4” LOCK WASHER
106 3/4” HEX NUT

17 1767 1 1/2” x 7 1/2” HEX BOLT
2085 1 1/2” LOCK WASHER
2079 1 1/2” JAM NUT

18 6911 CLAMP BUSHING, 2" O.D. x 1.532" I.D., 4 15/16” L.
19 6910R BOLT ON HINGE - CENTER FRAME
20 6925R TRANSPORT LOCK (For 4436 & 7014R Ver.1 Cylinders)

9685R TRANSPORT LOCK (For 9551R & 9552R Ver.2 Cylinders)
21 5201 3/8” x 3" BALL LOCK PIN
22 1282 1" x 6 1/2” HEX BOLT

3938 1" LOCK NUT
23 6896R CYLINDER FOLD ARM
24 6888B 42' & 45’ LEFT CENTER REAR GANG BAR
25 6885B 42’ & 45’ RIGHT CENTER FRONT GANG BAR

Р2 0 2 /0 0



CENTER FRAME ASSEMBLY
ITEM PART NO. DESCRIPTION

26 6862R RIGHT CENTER FRAME
27 1282 1 "x 6  1/2” HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

28 6904R CENTER LOCK TRUNNION MOUNT
29 6897R RIGHT WING STABILIZER
30 6932 SPRING, 1.46" O .D .x 1.236" I.D.,3" L.
31 6900R 1” x 10 1/32” SPECIAL PIN

3164 5/16” x 2" ROLL PIN
32 1753 1" x4 " HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

33 2109 STABILIZER LINKAGE
34 2073 MACHINE BUSHING, 1 1/2” O.D. x 1" I.D.
35 6926R LINKAGE ROCKER BRACKET
36 2088-1 1 3/4” JAM NUT W/SET SCREW
37 6905R CENTER LOCK SPRING ROD
38 6907R CENTER LOCK TRUNNION
39 6906R CENTER LOCK SPRING WASHER
40 1875 COMPRESSION SPRING,

2.938"O .D.x 1.625" I.D., 8 7/8” L.
41 4737 1 1/4” JAM NUT
42 6887B 42’ & 45’ RIGHT CENTER REAR GANG BAR
43 3095 1 1/2” FLAT WASHER

P3 12/98



Р4 12/98



REAR STABILIZER ASSEMBLY
ITEM PART NO. DESCRIPTION

1 6893R REAR STABILIZER
2 6901R RIGHT REAR STABILIZER MOUNT
3 6902R LEFT REAR STABILIZER MOUNT
4 1697 1"x 7 1/2” HEX BOLT
5 245 1" FLAT WASHER
6 3938 1" LOCK NUT
7 FK361002 ADJUSTING ROD SPRING, UPPER
8 1220 3/4” x 2" HEX BOLT

1040 3/4” LOCK WASHER
106 3/4” HEX NUT

9 1753 1 "x 4 " HEX BOLT
1283 1" LOCK WASHER
110 1" HEX NUT

10 2073 MACHINE BUSHING, 1 1/2” O.D. x 1" I.D.
11 2566 S.M.V. SOCKET
12 2568 1/4” x 3/4” HEX BOLT

506 1/4” FLAT WASHER
507 1/4” LOCK WASHER
508 1/4” HEX NUT

13 7001 S.M.V. EMBLEM

P5 12/98



Р6 12/98



TONGUE ASSEMBLY (VERSION 1)
ITEM PART NO. DESCRIPTION

1 6933R CAST SINGLE LIP HITCH, 2" HOLE
2 109 1" x 7" HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

3 6872R RIGHT TONGUE
4 6873R LEFT TONGUE
5 FK150219 1 1/4” x 7 1/2” HEX BOLT

FK150157 1 1/4” LOCK WASHER
FK150144 1 1/4” HEX NUT

6 4899 SPACER, 5/16” THICK
7 HCS5/16X1-1/4 5/16” x 1 1/4” HEX BOLT

3723 5/16” LOCK WASHER
3724 5/16” HEX NUT

8 4914R HOSE HOLDER
9 4915R HOSE HOLDER ROD
10 2045 1/2” x 1 3/4” HEX BOLT

486 1/2” FLAT WASHER
2096 1/2” LOCK NUT

11 2378 LONG TONGUE JACK W/TUBE MOUNT
2378-2 TONGUE JACK PIN

12 6924 1 3/4” x 14" SPECIAL BOLT
3164 5/16" x 2" ROLL PIN
2036 1 3/4” SLOTTED HEX NUT

13 6874R TONGUE MOUNT
14 6877R LEFT ADJUSTING SCREW
15 1753 1" x 4" HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

16 6878R ADJUSTING LINK
17 2088 1 3/4” JAM NUT
18 6876R RIGHT ADJUSTING SCREW

6875R ADJUSTING LINK ASSEMBLY (ITEMS 14 -18)
19 4845 1 1/2” x 9 1/2” HEX BOLT

3095 1 1/2" FLAT WASHER
2085 1 1/2” LOCK WASHER
1978 1 1/2” HEX NUT

20 5302 PIPE CLAMP
21 474 3/8” x 2" HEX BOLT

176 3/8” LOCK WASHER

Р7 12/98



<ч

CNI
z
О
со
C £

>

_ I
m

CO 
CO
<
Ш
3
о
zо

P8 04/24/01



TONGUE ASSEMBLY (VERSION 2)
ITEM PART NO. DESCRIPTION

1 4781R CAST SINGLE LIP HITCH, 2" HOLE
2 FK350402 1 1/4" x 7" HEX BOLT

FK150157 1" LOCK WASHER
FK150144 1" HEX NUT

3 9223R RIGHT TONGUE
4 9263R LEFT TONGUE
5 FK150219 1 1/4” x 7 1/2" HEX BOLT

FK150157 1 1/4” LOCK WASHER
FK150144 1 1/4” HEX NUT

6 2555 MACHINE BUSHING, 1 1/4” ID, 1 7/8” OD
7 HCS5/16X1 -1 /4 5/16” x 1 1/4” HEX BOLT

3723 5/16” LOCK WASHER
3724 5/16” HEX NUT

8 4914R HOSE HOLDER
9 4915R HOSE HOLDER ROD
10 2045 1/2” x 13/4” HEX BOLT

486 1/2” FLAT WASHER
2096 1/2” LOCK NUT

11 9777 LONG TONGUE JACK, SQUARE WЯUBE MOUNT
2378-2 TONGUE JACK PIN

12 6924 1 3/4” x 14" SPECIAL BOLT
3164 5/16" x 2" ROLL PIN
2036 1 3/4” SLOTTED HEX NUT

13 6874R TONGUE MOUNT
14 6877R LEFT ADJUSTING SCREW
15 1753 1" x4 " HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

16 6878R ADJUSTING LINK
17 2088 1 3/4” JAM NUT
18 6876R RIGHT ADJUSTING SCREW

6875R ADJUSTING LINK ASSEMBLY (ITEMS 1 4 -1 8 )
19 4845 1 1/2” x 9 1/2” HEX BOLT

3095 1 1/2" FLAT WASHER
2085 1 1/2” LOCK WASHER
1978 1 1/2” HEX NUT

20 5302 PIPE CLAMP
21 474 3/8” x 2" HEX BOLT

176 3/8” LOCK WASHER
22 6879 JAM NUT, 1 3/4"-5 HEX LH, GR 2 ZIP

Р9 04/24/01



WING FRAME ASSEMBLY



WING FRAME ASSEMBLY
ITEM PART NO. DESCRIPTION

1 6949B 42’ LEFT WING FRONT GANG BAR
6890B 45’ LEFT WING FRONT GANG BAR

2 6305 3/4” x 2" HEX BOLT, GR. 8
1040 3/4” LOCK WASHER
106 3/4” HEX NUT

3 6859R LEFT WING FRAME
4 1918 1" x 2 1/2” HEX BOLT

245 1" FLAT WASHER
3938 1" LOCK NUT

5 6899R LEFT WING LOCK
6 1767 1 1/2” x 7 1/2” HEX BOLT

2085 1 1/2” LOCK WASHER
2079 1 1/2” JAM NUT

7 6909R BOLT ON HINGE-W ING FRAME
8 6912 3/4” x 7 3/4” x 7 3/4” L-BOLT

1040 3/4” LOCK WASHER
106 3/4” HEX NUT

9 6169B 1 1/2” x 11 1/2” HINGE BOLT
2085 1 1/2” LOCK WASHER
2079 1 1/2” JAM NUT

10 6286 MACHINE BUSHING, 2 1/8” I.D. x 3 1/8” O.D., 10 GA.
11 6046 HINGE BUSHING, 8 3/8”
12 2098-1 GREASE ZERK, 1/8” NPTF, 5/8” L.
13 3095 1 1/2” FLAT WASHER
14 1678 1" x 4 1/2” HEX BOLT

3938 1" LOCK NUT
15 6908R WING FOLD ARM
16 6049R FLEX LINK
17 1891 1" x 5 1/2” HEX BOLT

FK150173 Г  FLAT WASHER
3938 1” LOCK NUT

18 4622 ADJUSTABLE CYLINDER BLOCK
4623 GUIDE PIN

19 2079 1 1/2” JAM NUT
20 6951В 42’ LEFT WING REAR GANG BAR

6892B 45’ LEFT WING REAR GANG BAR
21 6948B 42’ RIGHT WING FRONT GANG BAR

6889B 45’ RIGHT WING FRONT GANG BAR
22 6898R RIGHT WING LOCK
23 6858R RIGHT WING FRAME
24 6950B 42’ RIGHT WING REAR GANG BAR

6891В 45’ RIGHT WING REAR GANG BAR

Р11 08/99



01222

TANDEM LIFT AXLE ASSEMBLY



TANDEM LIFT AXLE ASSEMBLY
ITEM PART NO. DESCRIPTION

1 6883R LEFT WING LIFT
2 6881R LEFT CENTER LIFT
3 6880R RIGHT CENTER LIFT
4 6882R RIGHT WING LIFT
5 6884R ADJUSTABLE AXLE
6 1891 1" x 5 1/2” HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

7 6303R TANDEM PIVOT (2 1/4” SPINDLE)
8 6121R 2" x 10 3/8” TANDEM PIVOT SPINDLE

3066 7/32” x 1 1/2” COTTER PIN
245 1" FLAT WASHER
2992 1" SLOTTED HEX NUT

9 3062 WALKING BEAM RACE (332)
10 3061 WALKING BEAM BEARING (342A)
11 3063 WALKING BEAM SEAL (NAT. 204035 C/R 22870)
12 6425 LIFT BEARING (SPLIT)
13 6864R BEARING CAP, 2 HOLE
14 1220 3/4" x 2" HEX BOLT

1040 3/4" LOCK WASHER
106 3/4" HEX NUT

15 6150 LIFT BEARING
16 6167R BEARING CAP, 4 HOLE
17 2098-5 GREASE ZERK, 1/8” NPTF, 1 1/4” L.
18 2569 7/16" x 4" HEX BOLT

302 7/16" LOCK WASHER
303 7/16" HEX NUT

19 3687 2 1/4" x 14" SPINDLE, TANDEM TRANSPORT

P13 12/98



00809

EIGHT BOLT HUB ASSEMBLY

P14 12/98



EIGHT BOLT HUB ASSEMBLY
ITEM PARTNO. DESCRIPTION

1 2569 7/16" x 4" HEX BOLT
302 7/16" LOCK WASHER
303 7/16" HEX NUT

2 3687 2 1/4" x 14" SPINDLE, TANDEM TRANSPORT
3 3066 7/32" x 1 1/2" COTTER PIN
4 3301 TRIPLE LIP SEAL
5 3683 INNER BEARING (LM603049)
6 3684 INNER RACE (LM603011)
7 3685 EIGHT BOLT HUB

3686 EIGHT BOLT HUB ASSEMBLY 
(ITEMS 3 THRU 13)

8 3118 9/16" LUG BOLT
3117 9/16" LUG NUT

9 1605 OUTER RACE (LM67010)
10 1606 OUTER BEARING (LM67048)
11 3303 1 1/32" I.D. x 1 3/4" O.D. WASHER
12 3302 1" SLOTTED FULL NUT
13 1610 DUST CAP
14 3688Y WHEEL, 15x10 , 8 BOLT

5578 TIRE, 12.5L x 15,12 PLY (GY-FI)
5555Y TIRE, 12.5L, 12 PLY WITH 1 5x10  

WHEEL ASSEMBLY, 8 BOLY (GY-FI)

P15 12/98



GAUGE WHEEL ASSEMBLY
ITEM PART NO. DESCRIPTION

1 2526R FEMALE LINKAGE
2 6296 CONNECTING LINK SCREW
3 2519 1 1/2" WING NUT
4 3095 FLAT WASHER, 1 1/2" I.D. x 2 1/4" O.D.
5 6298R CONNECTING LINK MOUNT
6 6297R CONNECTING LINK COLLAR
7 1304 1/2" x 2 3/4" HEX BOLT

2096 1/2" LOCK NUT
6287R CONNECTING LINK ASSEMBLY (ITEMS 1 - 7)

P16 12/98



ITEM PART NO. DESCRIPTION
8 155 1"x 31/2" HEX BOLT

3938 1" LOCK NUT
9 5197 LOOSE BUSHING
10 FK150052 1" x 6" HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

11 5195R UPPER LINK
12 5196R LOWER LINK
13 1282 1" x 6 1/2" HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

14 5830R PIVOT PLATE
15 2098-1 GREASE ZERK, 1/8" NPTF, 5/8" L,
16 2036 1 3/4" SLOTTED NUT
17 2756 1 13/16" I.D. x 2 13/16" O.D. FLAT WASHER
18 5831R H.D. GAUGE WHEEL AXLE

108 5/16" x 2 1/2" COTTER PIN
19 2585 7/16" x 31/2" HEX BOLT

302 7/16" LOCK WASHER
303 7/16" HEX NUT

20 3309 GAUGE WHEEL SPINDLE, 1 3/4" x 8 1/2"
21 1609 3/16" x1 1/2" COTTER PIN
22 1799 TRIPLE LIP SEAL (C/R 17618)
23 1602 INNER BEARING (LM48548)
24 1603 INNER RACE (LM48510)
25 1604 FIVE BOLT HUB WITH RACES

2799 FIVE BOLT HUB ASSEMBLY (ITEMS 22 - 32)
26 1611-1 1/2" x 2" LUG BOLT

1611 1/2" LUG NUT
27 1605 OUTER RACE (LM67010)
28 1606 OUTER BEARING (LM67048)
29 3303 1 1/32" I.D. x 1 3/4" O.D. WASHER
30 3302 1" SLOTTED FULL NUT
31 1610 DUST CAP
32 2390Y WHEEL, 6 x 1 0

2801Y TIRE, 20.5 x 8 x 10 WHEEL ASSEMBLY
2391 TIRE, 2 0 . 5 x 8 x 1 0
2392 TUBE, 2 0 . 5 x 8 x 1 0
5833R GAUGE WHEEL ASSEMBLY WITH STOP

Р17 12/98



01363

- 2"

FRONT OUTER 
WING ONLY

IM IdFR £  rF k lT F R

RIGID SCRAPER ASSEMBLY - C-FLEX

P18 04/24/01



OF
MACHINE

SCRAPERS AND C-FLEX SHANKS
01050

RIGID SCRAPER ASSEMBLY - C-FLEX MOUNTED
ITEM PART NO. DESCRIPTION

1 3880 5/16” x1 3/4" SHOULDER BOLT
2 7139B LOCKING COLLAR W/O SET SCREW
3 3881 1/4” LOCK NUT
4 6773 1/2" x 4 1/8" x 2 1/8" x 3 1/4" W. U-BOLT
5 6101 1/2" x 1 3/4" CARRIAGE BOLT
6 175 3/8" x 1 1/2" HEX BOLT - FRONT GANG ONLY
7 5302 PIPE CLAMP - FRONT GANG ONLY
8 6099B HOSE CLAMP BRACKET - FRONT GANG ONLY
9 3567 3/8" LOCK NUT - FRONT GANG ONLY
10 1823 1/2" x 1 1/4" HEX BOLT
11 6103B SCRAPER BLADE, 4"
12 2096 1/2" LOCK NUT
13 6732B SCRAPER ARM
14 2555 MACHINE BUSHING, 1 1/4” I.D. x 1 7/8” O.D., 10 GA.
15 7140B SCRAPER BAR MOUNT
16 7138 3/4" x 4" HEX BOLT (Version 1)

6307 3/4" x 3" HEX BOLT (Current Version 2)
17 1040 3/4" LOCK WASHER
18 5975B RIGHT C-FLEX SHANK

5976B LEFT C-FLEX SHANK
19 3937B SHIM, 1/2" THICK (Used on Version 1 only)
20 2036 1 3/4" SLOTTED HEX NUT
21 2037 FLAT WASHER, 1 13/16" I.D. x 2 13/16" O.D. x 1/4" THICK
22 2723B SPRING END COLLAR, 1 3/4" BORE
23 3108B SPOOL, LONG BEARING, 8 3/4" SP.
24 2756 FLAT WASHER, 1 13/16" I.D. x 2 13/16" O.D., 10 GA.
25 3095 FLAT WASHER, 1 1/2" I.D. x 2 1/4" O.D.

(CONTINUED)

P19 04/24/01



ITEM PART NO. DESCRIPTION
26 3096B TRUNNION BEARING MOUNT (Version 1)

9691В TRUNNION BEARING MOUNT (Current Version 2)
27 3090 TRUNNION BEARING COMPLETE
28 2816B SPOOL, SHORT BEARING, 1 3/4" BORE
29 5980B SPOOL, FULL, 8 3/4" SP.
30 108 COTTER PIN, 5/16" x 2 1/2"
31 6272B 3/4" x 6 1/4" x 5 13/16" W. U-BOLT
32 6148B C-FLEX MOUNTING PLATE, TOP
33 6147B C-FLEX MOUNTING PLATE
34 106 3/4" HEX NUT
35 2194 GANG WRENCH
36 3271 19.69" BLADE, 1 3/4" BORE, 4 GA. 1 7/8" CONCAVITY

2686 22" BLADE, 1 3/4" BORE, 4 GA. 2 1/2" CONCAVITY
37 2686 22" BLADE, 1 3/4" BORE, 4 GA. 2 1/2" CONCAVITY

7587 24.38” BLADE, 1 3/4” BORE, 6 GA, 2.39” CONCAVITY
7588 24.51" BLADE, 1 3/4" BORE, 4 GA. 2 .42" CONCAVITY

38 6733B RIGHT SCRAPER BLADE WITH ARM -
FITS RIGHT FRONT OR LEFT REAR GANGS

6734B LEFT SCRAPER BLADE WITH ARM -
FITS LEFT FRONT OR RIGHT REAR GANGS

39 2686 22" BLADE, 1 3/4" BORE, 4 GA. 2 1/2" CONCAVITY (STD.)
3271 19.69" BLADE, 1 3/4" BORE, 4 GA. 1 7/8" CONCAVITY (-2")
6639 18" THREE SIDED BLADE, 1 3/4" BORE, 7 GA. 1 3/4" CONCAVITY (-2")
7587 24.38” BLADE, 1 3/4” BORE, 6 GA, 2.39” CONCAVITY (STD.)
9820 22" BLADE, 1 3/4" BORE, 6 GA. 2 1/2" CONCAVITY
6640 20" THREE SIDED BLADE, 1 3/4" BORE, 7 GA. 1 3/4" CONCAVITY (-2")
7588 24.51" BLADE, 1 3/4" BORE, 4 GA. 2.42" CONCAVITY
2686 22" BLADE, 1 3/4" BORE, 4 GA. 2 1/2" CONCAVITY (STD.)
6641 20" THREE SIDED BLADE, 1 3/4" BORE, 4 GA. 2" CONCAVITY (-2")

(CONTINUED)

Р20 04/24/01



RIGID SCRAPER BARS, 8 3/4" SPACING
40 7144B 42’ & 45’ RIGHT CENTER FRONT, 7 HOLE

7145B 42’ & 45’ LEFT CENTER FRONT, 7 HOLE
7143B 42’ & 45’ RIGHT CENTER REAR, 6 HOLE
7142B 42’ & 45’ LEFT CENTER REAR, 6 HOLE
7142B 42’ RIGHT WING FRONT, 6 HOLE
7143B 42’ LEFT WING FRONT, 6 HOLE
7148B 42’ & 45’ RIGHT WING FRONT, 9 HOLE
7149B 42’ & 45’ LEFT WING FRONT, 9 HOLE
7146B 45’ RIGHT WING FRONT, 8 HOLE
7147B 45’ LEFT WING FRONT, 8 HOLE
7149B 42’ & 45’ RIGHT WING REAR, 9 HOLE
7148B 42’ & 45’ LEFT WING REAR, 9 HOLE
7153B 45’ RIGHT WING REAR, 11 HOLE
7152B 45’ LEFT WING REAR, 11 HOLE

ITEM PART NO. DESCRIPTION 7 GA. 4 GA.
41 3897 42’ & 45’ CF, 1 3/4” SHAFT, 8 3/4" SP. 1191/2”

6001 42’ & 45’ CR, 1 3/4” SHAFT, 8 3/4" SP. 111"
6927 42’ & 45’ CF, 1 3/4” SHAFT, 8 3/4" SP. 120 1/2”
6002 42’ & 45’ CR, 1 3/4” SHAFT, 8 3/4" SP. 112"

3001 42’ IFW, 13/4” SHAFT, 8 3/4" SP. 49 3/4”
7135 42’ OFW, 1 3/4” SHAFT, 8 3/4" SP. 84 3/4”
5994 42, IRW & ORW, 1 3/4” SHAFT, 8 3/4" SP. 76"
5982 42’ IFW, 1 3/4” SHAFT, 8 3/4" SP. 50 1/4”
5988 42’ OFW, 1 3/4” SHAFT, 8 3/4" SP. 85 1/2”
5995 42’ IRW & ORW, 1 3/4” SHAFT, 8 3/4" SP. 76 1/2”

5989 45’ IFW, 1 3/4” SHAFT, 8 3/4" SP. 67 1/4”
7135 45’ OFW, 1 3/4” SHAFT, 8 3/4" SP. 84 3/4”
5994 45’ IRW, 1 3/4” SHAFT, 8 3/4" SP. 76"
3954 45’ ORW, 1 3/4” SHAFT, 8 3/4" SP. 93 1/2”
5991 45’ IFW, 1 3/4” SHAFT, 8 3/4" SP. 68"
5988 45’ OFW, 1 3/4” SHAFT, 8 3/4" SP 85 1/2”
5995 45’ IRW, 1 3/4” SHAFT, 8 3/4" SP. 76 1/2”
5998 45’ ORW, 1 3/4” SHAFT, 8 3/4" SP. 94 1/4”

42 7141В SCRAPER BAR ANCHOR, RIGID

Р21 12/98



FRONT GANG SHOWN

Version 1
C-Flex & Bearing 
Assembly

U sed 1/2" Shim  (#4) 
& 3/4" x  4" b o lts  (#6) 
& d iffe ren t bearing  
m ount (#3)

00757

SCRAPERS AND C-FLEX SHANKS
01050

RIGID SCRAPER ASSEMBLY
ITEM PART NO.

1
2
3

4
5

7
8 
9

10
11

3090
3095
3096B
9691В
3937B
5975B
5976B
7138
6307
1040
6147B
6148B
6272B
1040
106
6796B
2815
669-1

DESCRIPTION
TRUNNION BEARING COMPLETE 
FLAT WASHER, 1 1/2" I.D. x 2 1/4* O.D. 
TRUNNION BEARING MOUNT (Version 1) 
TRUNNION BEARING MOUNT (Current Version 2) 
SHIM, 1/2" THICK (Used on Version 1 only)
RIGHT C-FLEX SHANK
LEFT C-FLEX SHANK
3/4-x 4’ HEX BOLT (Version 1)
3/4' x 3* HEX BOLT (Current Version 2)
3/4’ LOCK WASHER 
C-FLEX MOUNTING PLATE 
C-FLEX MOUNTING PLATE, TOP 
3/4“ x 6 1/4“ x 5 13/16“ W. U-BOLT 
3/4“ LOCK WASHER 
3/4“ HEX NUT 
SCRAPER BAR ANCHOR 
5/8“ x 4 1/2“ x 5 11/16“ W. U-BOLT 
5/8“ LOCK NUT

P22 04/24/01



RIGID SCRAPER ASSEMBLY
ITEM PART NO. DESCRIPTION

12 6773 1/2" х 4 1/8" х 2 1/8" х 3 1/4" W. U-BOLT
2096 1/2" LOCK NUT

13 6099B HOSE CLAMP BRACKET - FRONT GANG ONLY
14 5302 PIPE CLAMP - FRONT GANG ONLY
15 175 3/8" x 1 1/2" HEX BOLT - FRONT GANG ONLY

3567 3/8" LOCK NUT - FRONT GANG ONLY
16 6101 1/2" x 1 3/4" CARRIAGE BOLT

2096 1/2" LOCK NUT
17 6733B RIGHT SCRAPER BLADE WITH ARM - 

FITS RIGHT FRONT OR LEFT REAR GANGS
6734B LEFT SCRAPER BLADE WITH ARM - 

FITS LEFT FRONT OR RIGHT REAR GANGS
6732В SCRAPER ARM
6103B SCRAPER BLADE, 4"
1823 1/2" x 1 1/4" HEX BOLT
2096 1/2" LOCK NUT

RIGID SCRAPER BARS, 8.75" SPACING
18 6092B 42’ & 45’ RIGHT & LEFT CENTER FRONT, 7 HOLE

6091В 42’ & 45’ RIGHT & LEFT CENTER REAR, 6 HOLE 
42’ RIGHT & LEFT WING FRONT, 6 HOLE

6094В 42’ & 45’ RIGHT & LEFT WING FRONT, 9 HOLE 
42’ & 45’ RIGHT & LEFT WING REAR, 9 HOLE

6093В 45’ RIGHT & LEFT WING FRONT, 8 HOLE
6096В 45’ RIGHT & LEFT WING REAR, 11 HOLE

P23 12/98



DISC GANG ASSEMBLY
PART NO. DESCRIPTION 6 GA. 4 GA.

BLADES BLADES
3897 42’ & 45’ CF, 1 3/4” SHAFT, 8.75" SP. 1191/2”
6001 42’ & 45’ CR, 1 3/4’’ SHAFT, 8.75" SP. 111"
6927 42’ & 45’ CF, 1 3/4” SHAFT, 8.75" SP. 120 1/2”
6002 42’ & 45’ CR, 1 3/4” SHAFT, 8.75" SP. 112"

3001 42’ IFW, 1 3/4” SHAFT, 8.75" SP. 49 3/4”
7135 42’ OFW, 1 3/4” SHAFT, 8.75" SP. 84 3/4”
5994 42, IRW & ORW, 1 3/4” SHAFT, 8.75" SP. 76"
5982 42’ IFW, 1 3/4” SHAFT, 8.75" SP. 50 1/4”
5988 42’ OFW, 1 3/4” SHAFT, 8.75" SP. 85 1/2”
5995 42’ IRW & ORW, 1 3/4” SHAFT, 8.75" SP. 76 1/2”

P24 04/24/01



ITEM PART NO. DESCRIPTION 6 GA. 4 GA.
BLADES BLADES

5989 45’ IFW, 1 3/4” SHAFT, 8.75" SP. 67 1/4”
7135 45’ OFW, 1 3/4” SHAFT, 8.75" SP. 84 3/4”
5994 45’ IRW, 1 3/4” SHAFT, 8.75" SP. 76"
3954 45' ORW, 1 3/4” SHAFT, 8.75" SP. 93 1/2”
5991 45' IFW, 1 3/4” SHAFT, 8.75" SP. 68"
5988 45' OFW, 1 3/4” SHAFT, 8.75" SP. 85 1/2”
5995 45' IRW, 1 3/4” SHAFT, 8.75" SP. 76 1/2”
5998 45’ ORW, 1 3/4” SHAFT, 8.75” SP. 94 1/4”

ITEM PART NO. DESCRIPTION
2 108 COTTER PIN, 5/16" x 2 1/2"
3 2037 FLAT WASHER, 1 13/16" I.D. x 2 13/16" O.D. x 1/4" THICK
4 2723B SPRING END COLLAR, 1 3/4” BORE
5 2686 22" BLADE, 1 3/4" BORE, 4 GA. 2 1/2" CONCAVITY

7587 24.38” BLADE, 1 3/4” BORE, 6 GA., 2.39” CONCAVITY
7588 24.51" BLADE, 1 3/4" BORE, 4 GA, 2 .42" CONCAVITY

6 2816B SPOOL, SHORT BEARING, 1 3/4" BORE
7 3090 TRUNNION BEARING COMPLETE

3095 1 1/2" I.D. x 2 1/2" O.D. FLAT WASHER
8 3096B TRUNNION BEARING MOUNT (Version 1)

9691В TRUNNION BEARING MOUNT (Current Version 2)
9 3937B SHIM, 1/2" THICK (Used on Version 1 only)
10 2194 GANG WRENCH
11 7138 3/4" x 4" HEX BOLT (Version 1)

6307 3/4" x 3" HEX BOLT (Current Version 2)
1040 3/4" LOCK WASHER

12 5975B RIGHT C-FLEX SHANK
5976B LEFT C-FLEX SHANK

13 2756 FLAT WASHER, 1 13/16" I.D. x 2 13/16" O.D., 10 GA.
14 3108B SPOOL, LONG BEARING, 8 3/4" SP.
15 5980B SPOOL, FULL, 8 3/4" SP.
16 3271 19.69" BLADE, 1 3/4" BORE, 4 GA. 1 7/8" CONCAVITY

2686 22" BLADE, 1 3/4" BORE, 4 GA. 2 1/2" CONCAVITY
9820 22" BLADE, 1 3/4" BORE, 6 GA. 2 1/2" CONCAVITY

17 6639 18" THREE SIDED BLADE, 1 3/4" BORE, 7 GA. 1 3/4" CONCAVITY
6640 20" THREE SIDED BLADE, 1 3/4" BORE, 7 GA. 1 3/4" CONCAVITY
6641 20" THREE SIDED BLADE, 1 3/4" BORE, 4 GA. 2" CONCAVITY

18 2036 1 3/4" SLOTTED HEX NUT

Р25 04/24/01



TRUNNION BEARING REPLACEMENT PARTS
Due to circumstances beyond our control we have been forced to obtain complete bearings and 
related parts from more than one supplier. Unfortunately not all of these parts are completely 
interchangeable. The differences are minor but important for obtaining good service life of 
replacement bearings. Two trunnion housings have been used which require different shield 
washers and bearing shield widths. The following charts indicate which parts are compatible. In 
situations where adequate information cannot be obtained from the customer to insure the 
correct combination of components we recommend replacement of the complete bearing 
assembly. We apologize for the inconvenience of this situation and will do our best to provide the 
parts you need, whichever method you choose, to service our customer.

TRUNNION BEARING HOUSING 
NOT AVAILABLE SEPARATELY

00243

3090 TRUNNION BEARING COMPLETE
ITEM PART NO. 

(SUNFLOWER HOUSING, BCA BEARING)

1 3091
2 4924
3 3094
4 2098-1 

(SUNFLOWER HOUSING, BCA BEARING)
1 3091
2 4924
3 4925

4 2098-1

DESCRIPTION
(The housing will be stamped with an S on 
the snap ring side.)

TRUNNION BEARING REPLACEMENT 
TRUNNION BEARING SHIELD (BCA) 
TRUNNION BEARING RETAINER (FAFNIR) 
1/8" GREASE ZERK

TRUNNION BEARING REPLACEMENT 
TRUNNION BEARING SHIELD (BCA) 
TRUNNION BEARING RETAINER 
(SUNFLOWER)
1/8" GREASE ZERK

P26 04/24/01



ITEM PART NO. DESCRIPTION
(SUNFLOWER HOUSING, SEAL MASTER BEARING)

1 5338 TRUNNION BEARING REPLACEMENT

2 5337
(SEAL MASTER-P.N. SK-1507) 
TRUNNION BEARING SHIELD

3 4925
(SEAL MASTER)
TRUNNION BEARING RETAINER

4 2098-1
(SUNFLOWER)
1/8" GREASE ZERK

(FAFNIR HOUSING, BCA BEARING)
1 3091 TRUNNION BEARING REPLACEMENT
2 3093 TRUNNION BEARING SHIELD
3 3094 TRUNNION BEARING RETAINER (FAFNIR)
4 2098-1 1/8" GREASE ZERK

(FAFNIR HOUSING, SEAL MASTER BEARING)
1 5338 TRUNNION BEARING REPLACEMENT

2 3093
(SEAL MASTER-P.N. SK-1507) 
TRUNNION BEARING SHIELD

3 3094 TRUNNION BEARING RETAINER (FAFNIR)
4 2098-1 1/8" GREASE ZERK

(FAFNIR HOUSING, FAFNIR BEARING)
1 5434 TRUNNION BEARING REPLACEMENT

2 3093
(FAFNIR-P.N. GW211PP25) 
TRUNNION BEARING SHIELD

3 3094 TRUNNION BEARING RETAINER (FAFNIR)
4 2098-1 1/8" GREASE ZERK

(SUNFLOWER HOUSING, FAFNIR BEARING)
1 5434 TRUNNION BEARING REPLACEMENT

2 5337
(FAFNIR-P.N. GW211PP25) 
TRUNNION BEARING SHIELD

3 4925 TRUNNION BEARING RETAINER

4 2098-1
(SUNFLOWER)
1/8" GREASE ZERK

TRUNNION BEARING SHIELD SPECIFICATIONS
3093 2.805" I.D. x 3.929" O.D. x .1345" THICK
4924 2.8375" I.D. x 3.929" O.D. x .100" THICK
5337 2.77" I.D. x 3.929" O .D .x .100" THICK

TRUNNION BEARING RETAINER THICKNESSES
3094 .109" THICK
4925 .092" THICK

Р27 04/24/01



12/98

"Ого
с о

STANDARD SELF LEVELER ASSEMBLY



STANDARD SELF LEVELER ASSEMBLY
ITEM PART NO. DESCRIPTION

1 6071R CONNECTING LINK, BALL JOINT
2 1753 1 "x 4"  HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

3 2073 MACHINE BUSHING
4 6075R LEVELER “L”

1946 WEAR BUSHING
5 1678 1" x 4  1/2" HEX BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

6 6074R LEVELER CROSS BRACKET
5934 BUSHING, 5/8" L.

7 6406 3/4" x 31/2" HEX BOLT, 1" THD.
1040 3/4" LOCK WASHER
106 3/4" HEX NUT

8 6120R LEVELER CRANK
9 6936R 34" LEVELER PIPE (RIGHT CENTER FRAME)

6937R 60" LEVELER PIPE (LEFT CENTER FRAME)
2098-1 GREASE ZERK, 1/8" NPTF, 5/8" L.

10 6280R LEVELER CROSS
2098-1 GREASE ZERK, 1/8" NPTF, 5/8" L.

11 6282 7/16" x3 " HEX BOLT
302 7/16" LOCK WASHER
303 7/16" HEX NUT

12 6466 MACHINE BUSHING, 14 GA.
13 1609 COTTER PIN, 3/16" x1 1/2"
14 245 1" FLAT WASHER
15 1880 1 1/2" JAM NUT W/SET SCREW
16 6062R COMPRESSION SPRING, 3" O.D. x 1.625" I.D.
17 2755 FLAT WASHER, 19/16" I.D. x 2 13/16" O.D.
18 6076R LEVELER CROSS, 5"

2098-1 GREASE ZERK, 1/8" NPTF, 5/8" L.
19 6073R LEVELER SCREW, 43 3/8" L.

6166R LEVELER SCREW ASSEMBLY, ITEMS 1 5 - 1 9
20 6059R PIVOT LINK

5934 BUSHING, 5/8" L.
21 245 1" FLAT WASHER
22 5251 1" x 5 13/16" PIN

245 1" FLAT WASHER
3164 5/16" x 2" ROLL PIN

23 6078R 1 1/8" L. BUSHING (CONTINUED)

Р29 12/98



STANDARD SELF LEVELER ASSEMBLY
ITEM PART NO. DESCRIPTION

24 6077R 13/8" L. BUSHING
25 6067R LEFT LIFT AXLE LINK
26 6066R RIGHT LIFT AXLE LINK
27 245 1" FLAT WASHER
28 6171 Г х б "  PIN
29 3880 5/16" x 1 3/4" SHOULDER BOLT

3881 1/4" LOCK NUT
30 3164 5/16" x 2" ROLL PIN
31 6065R LEVELER SCREW ANCHOR
32 FK150058 5/8" x 2 1/2" HEX BOLT

669-1 5/8" LOCK NUT

P30 12/98



CONNECT HOSE FROM C2 PORT 
ON VALVE TO ROD END OF 
CYLINDER y

RIGHT

(RIGHT SHOWN)

HYDRAULIC SELF LEVELER ASSEMBLY (OPTIONAL)



a zш
_ jш
>ш

шсо
о

<

о
> -
X

О

соо

о
> -
з :

Р32 12/98



HYDRAULIC SELF LEVELER ASSY. (OPTIONAL)
ITEM PART NO. DESCRIPTION

1 4550 SELECTOR VALVE, 3/4”-16 SAE
2 4454 90° STRAIGHT THREAD ELBOW, 3/4’’-16 M.F. x 

3/4”-16 O.R.
3 4474 STRAIGHT THREAD RUN TEE, 3 /4 '4 6  M.F. x 

3/4”-16 O.R.
4 2487 3/8” x 2 1/2” HEX BOLT

176 3/8” LOCK WASHER
5 4472 90° SWIVEL ELBOW, 3/4”-16 M.F. x 3 /4 4 6  F.F.
6 6935 90° STRAIGHT THREAD ELBOW, 9 /1 6 4 8  M.F. x 

3/4”-16 O.R.
7 4030011 HOSE, 1/4” x 30" LONG, FEMALE ENDS
8 6740R LEVELER HEAD MOUNTING BRACKET
9 5339 1" x 4  1/16" PIN

3164 5/16" x 2" ROLL PIN
10 4446R CYLINDER, 3" x 8" (20 1/4" CPC) ORB CROSS
11 6735 STRAIGHT THREAD CONNECTOR,

9/16"-18 M.F. X 3/4"-16 O.R. W/1/32" REST.
12 4024011 HOSE, 1/4" x 24" LONG, FEMALE ENDS
13 6921R 34" SELF LEVELER TUBE (RIGHT CENTER FRAME)

6920R 60" SELF LEVELER TUBE (LEFT CENTER FRAME)
14 2073 MACHINE BUSHING
15 6071R CONNECTING LINK, BALL JOINT
16 1753 1 " x 4 " H E X  BOLT

1283 1" LOCK WASHER
110 1" HEX NUT

17 6075R LEVELER “L”
1946 WEAR BUSHING

18 1678 1" x 4 1/2" HEX BOLT
1283 1" LOCK WASHER
110 1" HEX NUT

19 6739R LEVELER CROSS BRACKET
5934 BUSHING, 5/8" L.

20 6406 3/4" x 31/2" HEX BOLT, 1" THD.
1040 3/4" LOCK WASHER
106 3/4" HEX NUT

21 6736 STRAIGHT THREAD CONNECTOR, 
9/16"-18 M.F. X 3/4"-16 O.R.

22 6737 LOCK VALVE
23 474 3/8" x 2" HEX BOLT

176 3/8" LOCK WASHER
24 670 5/8" x 2" HEX BOLT

669-1 5/8" LOCK NUT
25 1823 1/2" x 1 1/4" HEX BOLT (CONTINUED)

P33 12/98



26 486 1/2" FLAT WASHER
27 178 3/8" x 1 " HEX BOLT

176 3/8" LOCK WASHER
28 6159R INDICATOR CLAMP PLATE
29 6061 1" x 2 1/2" PIN
30 3880 5/16" x 1 3/4" SHOULDER BOLT

3881 1/4" LOCK NUT
31 6156R LEFT INDICATOR SCALE

6922R RIGHT INDICATOR SCALE
32 6771R INDICATOR SHAFT
33 6158R INDICATOR POINTER
34 113 1/2" LOCK WASHER
35 4945 ADJUSTING KNOB
36 6743R INDICATOR ROD, 29 3/8" L.

3571 COTTER PIN, 1/8" x 1"
37 6738R LEVELER HEAD
38 2098-1 GREASE ZERK, 1/8" NPTF, 5/8" L.
39 3565 3/8" x 3 1/2" HEX BOLT

3567 3/8" LOCK NUT
40 6744R INDICATOR MOUNT
41 6059R PIVOT LINK

5934 BUSHING, 5/8" L.
42 6078R 11/8" L, BUSHING
43 5251 1" x 5 13/16" PIN

245 1" FLAT WASHER
3164 5/16" x 2" ROLL PIN

44 245 1" FLAT WASHER
45 3164 5/16" x 2" ROLL PIN
46 6171 1" x 6" PIN
47 6077R 1 3/8" L. BUSHING
48 6067R LEFT LIFT AXLE LINK
49 6066R RIGHT LIFT AXLE LINK
50 6076R LEVELER CROSS, 5"

2098-1 GREASE ZERK, 1/8" NPTF, 5/8" L.
51 1880 1 1/2" JAM NUT W/SET SCREW
52 2755 FLAT WASHER, 19/16" I.D. x 2 13/16" O.D.
53 6062R COMPRESSION SPRING, 3" O.D. x 1.625" I.D.
54 6073R LEVELER SCREW, 43 3/8" L.

6166R LEVELER SCREW ASSY., ITEMS 50 - 54
55 1609 COTTER PIN, 3/16" x1 1/2"
56 6065R LEVELER SCREW ANCHOR
57 FK150058 5/8" x 2 1/2" HEX BOLT

669-1 5/8" LOCK NUT
58 4192002 HOSE, 3/8" x 192" LONG, FEMALE ENDS
59 4081002 HOSE, 3/8" x 81" LONG, FEMALE ENDS
60 4032002 HOSE, 3/8" x 32" LONG, FEMALE ENDS
61 4065002 HOSE, 3/8" x 65" LONG, FEMALE ENDS
62 4028002 HOSE, 3/8" x 28" LONG, FEMALE ENDS
63 4024002 HOSE, 3/8" x 24" LONG, FEMALE ENDS

Р34 12/98



со
<ошо

<о

шо

<
> -  
I—ш
LL-
<со

Р35 12/98



© SUNFLOWER ©

 • '• •

TILLAGE
PROMOTES © MEM BER

KJJt o t e ;

A SAFER 
ENVIRONMENT 

FOR TOMORROW

FE M A
ГЛЧМ CGUIPMLNI 

ASSQCIAT ON__

1 В Я 1 Р И р © SERIAL NUMBER

© A  CAUTION
WING FOLD LOCK(S) 
LATCH AUTOMATICALLY 
WHEN FOLDED. TO 
PREVENT MACHINE 
DAMAGE MANUALLY 
RELEASE FOLD LOCKIS) 
BEFORE UNFOLDING.

©

© A  WARNING © IMPORTANT IMPORTANT
MECHANICAL OR HYDRAULIC 

FAILURE CAN ALLOW MACHINE TO 
FALL RAPIDILY.

RCPHASlNC fffDRAUJC S*STCV

m m
Tt.t U-.I I W K «  »i|n » •у*1'—

1C I4SURE LVtfc WORKING 
DCPIM. 4(1 i.l»» WHEELS

Та Prevam sr} jry or Uicnna 
. IntUl U*TLxr\ kxjtjs; batons 

btru^ortng. Ц и к-fij or 
*егЛ1чд fre mecWn*

ŝms-jr IM l/t *>l, ns.'t
#  In t'.l'jr C(i4iii, fUU *>-ичи : 

г:Ы.ел J’ll *11 ll! !i<ntU4 !>« luly «iB'iIlt).
•  Hr-.. 1» op."»»'* -a ^ u .a.

iHE DEPTH СГ EACH 

SECTlCN. 10 PREVENT 
МАСИ МГ DAMAGE 0 0  N01 
Oi'LKAi£ W IN  THE TiRES

bworrgunt.

L -------------
t ifc & D  OFF ГМЁ CfiDUNO

\ k r -

V i

A  DANGER
m

A  CAUTION ©
IMPORTANT
WING FOIOING / UNFOLOiNO

WERK'AO «NC НЛ7АВ0 
vf.CHWCW. OR НГЗЯАШС 
IAUKE CAS АцО* KNCS TO

‘C l1!»»»»!) ГГ till! till* Hit—.llljt
INSTRUCTIONS

Tu Prevent Machine D«ni«g«
• f o id  as r o a o w s .

1. Fbldlcntultof dectuil
ГЛ.1 RARELY.
ts (4inl im i  P |/| v ~.vl>
ft V.X-l t«-J t- г-а«Лл. >41 n v

#«cf> tf»*i w r
11ЯН2 ч  T> ' y

•  *»• WW4 «•«'•« им »■«>•

*  w d * » * » ИМ? V  
4 « 't :r i4  м  twilBi wwl

*».W

2. Fold f^rl Ш  ol Hue 
- UNFOtO AS FOUOWS.

1. Rt jaie bolti wing Inck»
J Fold left wing (To rtutcl 

centw luck cylinder!)
3 Unlaid (ifM wing Гп1
4 Untold tell wing and extend 

cent» lock cylmtUr* 3373Э0

A  WARNING

< о = £ Щ э

HYCRAUlIC SrSTrU *A7A4D
PtfmV (U I! Р1МШ *41 
"USES 11Л WiC* «|*0<Ч TO 
IK.I W ftt

Г» 1 ! n u  >vr i> CWf 
§ Cyr<«i|iJ ne cllcttrq »«o

"*l! M X*» I-l'tfl •'» ll 8«'»t UP1/J Ijlln
Э1/.ЧЗ*

A  WARNING
HlCH-PRESSURE aUO  U4/WD Та 

Ptc.rr-t Sef iM  г /.г /  -j  D:o:n

•  » «  (•«« »«■< «««

' 1Л<«
•  <" ' » ........... Ь . .......... Й

«)VI

ACAUTION
тс**чон*деэ

.И»УМЦ|Ы»>^1МУ1Ч 

I*N »■ ***

ww» ИХМ1

1544 DEEPER

1 TURN -  1 /2 -

%

A  DANGER
(I ••a/tv;

b  $ f fi0 l/9  r , . -V  D w t*

REAR
DOWN

- A  ■

- в  • 

- c  ■

- D  ■ 
- E  ' 
-  F  ■ 
- G  • 
- H  ■
REAR
UP

i':) »>ця1 »rr J>:

44!
nMKt

SAFETY AND IDENTIFICATION DECALS
ITEM PART NO

1 997002
997003

2 997263
3 997246
4 997041

DESCRIPTION
SUNFLOWER DECAL 
SUNFLOWER DECAL, 1 1/2" HIGH
TILLAGE PROMOTES A SAFER ENVIRONMENT FOR TOMORROW
FEMASYMBOL
AMBER REFLECTIVE TAPE

P36 12/98



SAFETY AND IDENTIFICATION DECALS
ITEM PART NO. DESCRIPTION

5 997040 RED REFLECTIVE TAPE
6 N/A SERIAL NUMBER PLATE
7 997395 CAUTION - WING FOLD LOCK(S) LATCH AUTOMATICALLY
8 997078 WARNING - MECHANICAL OR HYDRAULIC FAILURE CAN ALLOW
9 997052 IMPORTANT - REPHASING HYDRAULIC SYSTEM (LIFT
CYLINDER)
10 997314 IMPORTANT - TO INSURE EVEN WORKING DEPTH
11 997042 DANGER - OVERHEAD WING HAZARD
12 997043 CAUTION - AVOID UNSAFE OPERATION OR MAINTENANCE.
13 997390 IMPORTANT - WING FOLDING / UNFOLDING INSTRUCTIONS
14 997309 WARNING - HYDRAULIC SYSTEM HAZARD (FOLD CYLINDER)
15 997311 WARNING - HIGH PRESSURE FLUID HAZARD
16 997112 42‘ DECAL (SHOWN)

997115 45’ DECAL
17 997316 LEVEL INDICATOR
18 997048 CAUTION-TOWING HAZARD
19 997388 1544 SERIES NUMBER
20 997317 DIRECTIONAL DEPTH INDICATOR
21 997045 DANGER - ELECTROCUTION HAZARD

P37 12/98



с о
о о

го
со
оо

HYDRAULIC LIFT SYSTEM

01228



HYDRAULIC LIFT SYSTEM
ITEM PART NO. DESCRIPTION

1 3253 HYDRAULIC COUPLER, MALE HALF
2 2426 MALE CONNECTOR, 7 /8 4 4  M.F. x 1/2”-14 M.P.T.
3 4232006 HOSE, 1/2” x 232" LONG, MALE TO FEMALE ENDS
4 4290005 HOSE, 1/2” x 290" LONG, FEMALE ENDS
5 4264005 HOSE, 1/2" x 264" LONG, FEMALE ENDS
6 4206006 HOSE, 1/2” x 206" LONG, MALE TO FEMALE ENDS
7 4478 90° SWIVEL ELBOW, 7/8” -14  M.F. x 7/8”-14 F.F.
8 4315005 HOSE, 1/2” x 315" LONG, FEMALE ENDS
9 4300005 HOSE, 1/2” x 300" LONG, FEMALE ENDS
10 4732 DEPTH CONTROL VALVE ASSEMBLY
11 4457 90° STRAIGHT THREAD ELBOW, 7/8”-14 M.F. x 3/4”-16 O.R.
12 4458 PLUG, 3/4”-16 O.R.
13 4048005 HOSE, 1/2” x 48" LONG, FEMALE ENDS
14 7014R CYLINDER, 4 1/2” x 16" MASTER W/O STROKE CONTROL

(31 1/2” C.P.C.) C.R.
15 4436 CYLINDER, 4 1/4” x 16" SLAVE, W/O STROKE CONTROL

(31 1/2” C.P.C.) O.R.B. CROSS
16 5341 1 1/4” x 4 5/16” PIN

3164 5/16” x 2" ROLL PIN
17 8636-1 CARTRIDGE ASSY.

P39 12/98



HYDRAULIC FOLD SYSTEM IS SHOWN 
WITHOUT THE OPTIONAL HYDRAULIC 
LEVELER SYSTEM.

01225

HYDRAULIC FOLD SYSTEM
P40 12/98



Архангельск   (8182)63-90-72   

Астана   (7172)727-132   

Астрахань   (8512)99-46-04   

Барнаул   (3852)73-04-60   

Белгород   (4722)40-23-64   

Брянск   (4832)59-03-52   

Владивосток   (423)249-28-31   

Волгоград   (844)278-03-48   

Вологда   (8172)26-41-59   

Воронеж   (473)204-51-73   

Екатеринбург   (343)384-55-89  

Иваново   (4932)77-34-06   

Ижевск   (3412)26-03-58  

Иркутск   (395)279-98-46 

Казань   (843)206-01-48   

Калининград   (4012)72-03-81   

Калуга   (4842)92-23-67   

Кемерово   (3842)65-04-62   

Киров   (8332)68-02-04   

Краснодар   (861)203-40-90   

Красноярск   (391)204-63-61   

Курск   (4712)77-13-04   

Липецк   (4742)52-20-81 

Киргизия  (996)312-96-26-47 

Магнитогорск   (3519)55-03-13   

Москва   (495)268-04-70   

Мурманск   (8152)59-64-93   

Набережные Челны  (8552)20-53-41   

Нижний Новгород  (831)429-08-12   

Новокузнецк  (3843)20-46-81   

Новосибирск   (383)227-86-73   

Омск   (3812)21-46-40   

Орел   (4862)44-53-42   

Оренбург   (3532)37-68-04   

Пенза   (8412)22-31-16 

Казахстан  (772)734-952-31 

Пермь   (342)205-81-47   

Ростов-на-Дону   (863)308-18-15   

Рязань   (4912)46-61-64   

Самара  (846)206-03-16   

Санкт-Петербург   (812)309-46-40   

Саратов   (845)249-38-78   

Севастополь   (8692)22-31-93   

Симферополь   (3652)67-13-56   

Смоленск   (4812)29-41-54   

Сочи   (862)225-72-31   

Ставрополь   (8652)20-65-13   

Таджикистан  (992)427-82-92-69 

Сургут   (3462)77-98-35   

Тверь   (4822)63-31-35   

Томск   (3822)98-41-53   

Тула   (4872)74-02-29   

Тюмень   (3452)66-21-18   

Ульяновск   (8422)24-23-59   

Уфа   (347)229-48-12   

Хабаровск   (4212)92-98-04   

Челябинск   (351)202-03-61   

Череповец   (8202)49-02-64   

Ярославль   (4852)69-52-93   

http://sunflower.nt-rt.ru  ||  srw@nt-rt.ru 


